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I. T6n mf,u thii{ Sample:

2. Kltdch hlng/ C.ustomer:

3. 56lugng miul Quantty:

4" Tinh trpng miul Obsser\:ation:

5. Ngny nh$n m6u/ Reception date:

6. Ngiy thir nghiQm I I'ime duration:

7" Phuung phf p thir/ Test method:

g f6t qui thir nghiQm/ Resuh of testing:
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p. TRUoryG PHONG THUNGHTTM CO KHi - VLXD
Head of Mechanical qnd Con,stntction Material testing lab.
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KET QUA TH[.T NGHIEM
TEST RESULT

nnANc cAr ogr L6: w200*H50*L3000*T1.2mm

cdI+c TY Co PHAN THTIGNG MAI vA c0nTc NGHE
VIETTECH

0l

Xem dnh kdm tlteo

a8/2t2A23

3, 2 2023

ft$|ff':# #
\Q;m,

t.

2.

3.

pniAu fa qua nay chi co gid tri d6i va miu thtr do khach hdng dtra tcri.
This test results is value only for samples taken by c.ustomer.
Kh6ng duo. c trich sao m6t phan k1t qud ndy n€u kh6ng &cqc sU ding )t cila trung tdm Ki thudt 1.
This test results shall not reproduced except infull, without the written approved of QUATEST 1,

T€n mdu vd t€n khdch hdig duqc ght theo yOu cdu cria khach hdng.'
Name of sample and customer are written as customer's request.
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Kich thut6,c - Dimensions:

. ChiAn ddi - Length

. Chi6rr rdng - Wictth

. Chi€u cao --Height

. Chi6u ddy tdng * Total tltichtess

Khi ning chiu tii - Load capacisn:

r Khodng cdch gitra Z g6i dO

Span hetw,een the 2 sullports

o Ttrilc6p nhip chi dinh

Lr;ad - Span class desigtation

r Tii trqng thu (1,5 x L x w)
Testload(1,5xLxw)

o D0 v6ng ban dAu (10% tai trsng)

Initial deflection

. BirSn dang du sau khi tliu tai

Residual defiectiott afier te st

o Tinh trqng mdu sau khi thu

Sample status afier testing

mm

m

kg

mm

Thufc c{p hi$n sii

Panme hi$n sti

(Mitutoyo)

NEMAVEl-2009
(Method B)

2999

199,6

50,4

1,18

2,CI

62kgm- CAp A

186,0

0,50

437

Anh m6u thir nghiQm / Picture of sample testing
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L T€n miu thu/ Sample:

2" K1tfch hingl Customer:

l. S6 tuqng m6ul Qucntity:

4. Tinh tr4ng mdul Obsservation:

5. Ngny nh$n mfru/ Receprion date:

6. Ngiry thtr nghi$m/ Tirue durqtion:

7. Phuong phdp thirl Test method:

8. KOt qui thih nghiQm/ l?esulr of te.sring:

p. TRTIONG pHoNG IHu'NGHTEM cO xlrf - vLxD
Head oJ Mechanical and Construction Material testing lah.

TEST RESULT
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NguySn YIn Minh

t.

2.

J.

Phidu ket qua ndy chi c6 gid tri d6i voi mdu thtr do khdch hdng dra rai.
This test results is value only for sam4les taken by customer.
Kh6ng duqc tr{ch sao mQt phdn k4t qud ndy n2u kh6ng dwqc sq d6ng y cila trung tdm Ki thu|t 1.

This test results shall not reproduced except in full, without the written approved of QUATEST l.
T€n mdu vd t€n khdch hdng duqc ghi theo y€u cdu cila khdch hdng.
Name of sample and customer are written as customer's request.
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KET QUA THU NGHIEM
TEST RESULT

TT
Items

rtx cni rrtu
Specilications

PI{TIONG prrAp THU
Test methods

rrr euA
ResuliF
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Kich thufc - Dimensions:

. Chi€u ddi * Length

. Chidu rQng - Widrh

. ChiAu cao - Height

. Chi€u ddy t5ng * Total thichzess

Khi ntrng chiu tii - Load capcci4::

o Khotng c6ch gifra Z g0i do

Span between the 2 supports

t Tililc6p nhip chi dtnh

Load - Span class desigyation

r Tii trong thu (1,5 x L x w)

Te.st load (1,5 x Lxw)
o E0 vdng ban dAu io}%Aitrsng)

Initial deflection

. Bi6n d4ng du sau khi fttr tii
Residual deflection after test

o Tinh tr4ng m6u sau khi thu

Sample status afler testitlg

mm

kg

mrn

mm

Thudrc cf,p hi$n s6

Panme hign s6

(Mitutoyo)

NEMAVEl*2009
(Method B)

3000

149,8

50,3

1,19

2,0

62k$m- C6p A

196,0

0,45

0,30 :5
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Anh mf,u thfr nghiQrnl Picture of sample testing
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1. TOn miu thiir/ Sample:

2. Khfch hnng/ Custonter:

l. 56 tugng miul Quanti4,:

4. Tinh tr4ng miul Obsservatiott:

5. Ngiy nhfn m6u/ Receptitsn date:

6. Ngny thii nghi{ml Tirue duration:

7. Phucrng phip thul l'est m.ethod:

S. fdt qui thir nghi$m/ Resttlr of rcsring:

l0-13/2/2023

NEMA VE 1 -2009;

Xem ffang saa I See next page
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P. TRrjoNG PHONG THU'NGHTEM C0 KHi - VLXD
Head of Mechanical and Conslruction Materiel testing lah.

/\Qt-
(*ra, vrn Minh

ngdy l3 ,' 2 2A23
DOCI Director

rtt6orfutndc
,/Wil,y6n Jl'gpWfrnn,

KET QUA THU NGHIEM
TEST RESULT

lrANc cAr ogr LO: w50*H50*L3000*T1.2mm

C6NC TY Co PHAN THUONG MAI vA c0lvc r.{GHE
VIETTECH
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1.

2.

J.

pniiu *ir qua ndy chi c6 gia rri ddi vA mdu th* do khdch hdng dua rai.
This test results is value only for samples taken by customer.
Khdng duqc trich sao mQt phdn k€t qud ndy n,6u kh6ng &rqc sry d6ng y cila trung tdm Ki thuflt l.
This test results shall not reproduced except in /itli, without the written approved of QUATEST I .

T€n mdu vd t€n khdch hdng dwqc ghi theo y€u ciu ctia khdch hdng.
Name of sample and customer are written as customer's request.
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KET QUA THU NGHIEM
TEST RESULT

TT
Items

rtu cni rItu
Specfications

PI{TIONG prrAp TI{IT
Test mdhods
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Resul*

1

2

Kich thud,c - Dimensions:

. ChiAu dai * Lengttt

. Chi6u rong lltilrh

. Chi€u cao - Height

. Chi€u ddy t6ng - Total thichrcss

Khfr ntrng chiu tii - Load capaciqt:

r Khoang c6ch giira Z g6i AO

Span betu,een the 2 supports

tThilc6p nhip chi dinh

Load - SStan class designation

r Trii trqng thu (1,5 x L x w)
Testload(l,5xLxw)

r D0 vdng ban ddu (10% tdi trgng)

Initial. defleclion
'. Bi6n d4ng du sau khi thi tAi

Re.s iduu I defi ec t ion ajie r te s I

r Tinh trang miu sau khi thir

Sample status afier testing

kg

mm

mm

Thufc c{p hiQn sii

Panme hi$n sii

(Mitutoyo)

NEMA VE 1- 2OO9

(Method B)

3000

50"5

49,9

l,t8

2,0

62kgln - Cip A

186,0

030

0,15

MAu khdng b1 pha huy

ftlndamoged) ,\

Anh miu thir nghiQm I Picture of sample testing
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